

Report Number :

**BOMT16054097**



**NUMBER : BOMT16054097****DATE : 15-Dec-2016**

**APPLICANT : DURASIGN CORPORATION**  
GAT NO 1570 , SHELAR VASTI ,CHIKHALI DEHU  
ROAD,, pune, Maharashtra, 412114, INDIA  
**ATTN : Prasad**

Sample Description : EMBLEM ON CLOTH  
TEN PIECES OF SUBMITTED LABEL SWATCH SAMPLE .

Applicant Provided Care Instructions :  
MACHINE WASH AT 40 c . LINE DRY

Date Received/Date Test Started : 05 Dec 2016  
Date Confirmation Received : -  
Buyer : NOT PROVIDED  
Order No : -  
Fibre Content :  
Style No :  
Color : (A)SAMPLE 1 , (B)SAMPLE 2 , (C)SAMPLE 3 , (D)  
SAMPLE 4 , (E)SAMPLE 5  
Article No :  
Country Of Origin : -

---

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)**

---

AUTHORIZED BY  
FOR Intertek India Private Limited - [Mumbai]



SUNDARMURTHY KRISHNAN  
NATIONAL HEAD - PHYSICAL

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. DURABILITY 10/20 WASH**

- UPTO 10 & 20 WASHES AS PER AATCC METHOD

TEST NO. 1 (III) B, MACHINE WASH AT 105°F, USING AATCC DETERGENT FOLLOWED BY, LINE DRY.  
AFTER 10TH WASH

(A)

COLOUR CHANGE

Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

AFTER 20TH WASH

(A)

COLOUR CHANGE

Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

AFTER 10TH WASH

(B)

COLOUR CHANGE

Basic : 3.0, Applique : 3.5

OBSERVATION :

- . Noticeable colour change of basic was observed.
- . Moderate colour change of applique was observed.
- . Noticeable shineloss was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . **The general appearance of the washed sample was unsatisfactory.**

AFTER 20TH WASH

(B)

COLOUR CHANGE

Basic : 3.0, Applique : 3.5

OBSERVATION :

- . Noticeable colour change of basic was observed.
- . Moderate colour change of applique was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . **Removal of coating was observed.**
- . **The general appearance of the washed sample was unsatisfactory.**

AFTER 10TH WASH

(C)

COLOUR CHANGE Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

AFTER 20TH WASH

(C)

COLOUR CHANGE Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

AFTER 10TH WASH

(D)

COLOUR CHANGE Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

AFTER 20TH WASH

(D)

COLOUR CHANGE Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

AFTER 10TH WASH

(E)

COLOUR CHANGE

Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

AFTER 20TH WASH

(E)

COLOUR CHANGE

Basic/Applique : 4.5

OBSERVATION :

- . No colour change was observed.
- . No self staining was observed.
- . No fraying was observed.
- . No cracking was observed.
- . No peeling was observed.
- . No removal of print was observed.
- . The general appearance of the washed sample was satisfactory.

---

## END OF THE TEST REPORT ##

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.*